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Occupied Bandwidth 

Mode LTE Band 2 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH 1.11 1.1 2.72 2.72 4.5 4.49 9.08 9.02 13.47 13.5 18.52 18.48 

Middle CH 1.1 1.1 2.72 2.73 4.5 4.5 9.06 9.04 13.44 13.47 18.44 18.44 

Highest CH 1.1 1.09 2.72 2.72 4.48 4.5 9.06 9.02 13.41 13.47 18.44 18.44 

 

Mode LTE Band 25 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH - - - - - - - - - - - - 

Middle CH - - - - - - - - - - - - 

Highest CH 1.1 1.1 2.71 2.71 4.5 4.48 9.04 9 13.41 13.41 18.32 18.36 

 

Mode LTE Band 4 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH 1.1 1.1 2.72 2.72 4.49 4.5 9.08 9.02 13.47 13.47 18.52 18.48 

Middle CH 1.1 1.1 2.73 2.74 4.5 4.5 9.08 9.04 13.44 13.47 18.44 18.48 

Highest CH 1.1 1.1 2.72 2.72 4.5 4.49 9.04 9.02 13.41 13.47 18.44 18.44 

 

Mode LTE Band 5 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH 1.1 1.1 2.72 2.72 4.5 4.49 9.08 9.02 - - - - 

Middle CH 1.09 1.1 2.72 2.72 4.48 4.49 9.08 9.04 - - - - 

Highest CH 1.09 1.09 2.72 2.71 4.5 4.5 9.06 9.04 - - - - 

 

  



 

 SPORTON INTERNATIONAL INC. Page Number : A66 of A216  

TEL : 886-3-327-3456 Report Issued Date : Dec. 22, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : P7QVM-01T    

 

 

 FCC RF Test Report Report No. : FG492650B 

 

 

 

 

Mode LTE Band 7 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH - - - - 4.49 4.49 9.1 9.06 13.44 13.44 18.52 18.48 

Middle CH - - - - 4.5 4.5 9.08 9.04 13.47 13.44 18.52 18.48 

Highest CH - - - - 4.49 4.49 9.08 9.04 13.47 13.47 18.48 18.52 

 

Mode LTE Band 38 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH - - - - 4.51 4.51 9.06 9.02 13.5 13.5 18.44 18.48 

Middle CH - - - - 4.51 4.49 9.06 9.06 13.47 13.5 18.48 18.44 

Highest CH - - - - 4.51 4.51 9.08 9.06 13.47 13.5 18.56 18.52 

 

Mode LTE Band 41 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH - - - - 4.5 4.5 9.06 9.08 13.5 13.5 18.48 18.48 

Middle CH - - - - 4.51 4.5 9.04 9.02 13.44 13.5 18.48 18.48 

Highest CH - - - - 4.51 4.52 9.06 9.1 13.44 13.5 18.48 18.52 
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LTE Band 2  

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8507 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz
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Temp 1 [T1 OBW]

            6.64 dBm

     1.850148400 GHz

T2

Temp 2 [T1 OBW]

            5.17 dBm

     1.851254400 GHz

Date: 25.OCT.2014  07:32:47

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8507 GHz Span 2.8 MHz280 kHz/
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     1.850154000 GHz

T2

Temp 2 [T1 OBW]

            5.77 dBm

     1.851254400 GHz

Date: 25.OCT.2014  07:32:58
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 2.8 MHz280 kHz/
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     1.879448400 GHz
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Temp 2 [T1 OBW]

            9.53 dBm

     1.880548800 GHz

Date: 25.OCT.2014  07:40:34
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 2.8 MHz280 kHz/
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     1.879454000 GHz
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Temp 2 [T1 OBW]

            6.98 dBm

     1.880551600 GHz

Date: 25.OCT.2014  07:40:45
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9093 GHz Span 2.8 MHz280 kHz/
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     1.908748400 GHz
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Temp 2 [T1 OBW]

            7.05 dBm

     1.909846000 GHz

Date: 25.OCT.2014  07:43:41
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9093 GHz Span 2.8 MHz280 kHz/
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     1.908754000 GHz

T2

Temp 2 [T1 OBW]

            7.26 dBm

     1.909848800 GHz

Date: 25.OCT.2014  07:43:52
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LTE Band 2  

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8515 GHz Span 6 MHz600 kHz/
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     1.850138000 GHz

T2Temp 2 [T1 OBW]

           11.10 dBm

     1.852856000 GHz

Date: 25.OCT.2014  07:55:34
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8515 GHz Span 6 MHz600 kHz/
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     1.850144000 GHz
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Temp 2 [T1 OBW]

            8.11 dBm

     1.852862000 GHz

Date: 25.OCT.2014  07:55:45
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz
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     1.881362000 GHz

Date: 25.OCT.2014  08:03:21
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.72 dBm

     1.879670000 GHz

OBW  2.730000000 MHz

T1

Temp 1 [T1 OBW]

           10.38 dBm

     1.878632000 GHz

T2Temp 2 [T1 OBW]

            9.63 dBm

     1.881362000 GHz

Date: 25.OCT.2014  08:03:32
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9085 GHz Span 6 MHz600 kHz/
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     1.907138000 GHz

T2Temp 2 [T1 OBW]

           10.46 dBm

     1.909856000 GHz

Date: 25.OCT.2014  08:06:28
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9085 GHz Span 6 MHz600 kHz/
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            9.81 dBm
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Date: 25.OCT.2014  08:06:39
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LTE Band 2  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8525 GHz Span 10 MHz1 MHz/
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     1.854750000 GHz

Date: 25.OCT.2014  08:14:15
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.8525 GHz Span 10 MHz1 MHz/
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     1.854750000 GHz

Date: 25.OCT.2014  08:14:26
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 10 MHz1 MHz/
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     1.882250000 GHz

Date: 25.OCT.2014  08:22:08
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Center 1.88 GHz Span 10 MHz1 MHz/
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     1.882250000 GHz

Date: 25.OCT.2014  08:22:19
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 10 MHz1 MHz/
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     1.909740000 GHz

Date: 25.OCT.2014  08:25:15
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Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 10 MHz1 MHz/
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Date: 25.OCT.2014  08:25:26
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LTE Band 2  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.855 GHz Span 20 MHz2 MHz/
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Date: 25.OCT.2014  08:33:02
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LVL
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Date: 25.OCT.2014  08:33:13
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Center 1.88 GHz Span 20 MHz2 MHz/
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Date: 25.OCT.2014  08:40:49
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LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 20 MHz2 MHz/
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Date: 25.OCT.2014  08:41:00
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Date: 25.OCT.2014  08:43:56
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Date: 25.OCT.2014  08:44:07
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LTE Band 2  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 
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Date: 25.OCT.2014  08:51:45
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-10
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30

1

Marker 1 [T1 ]

           14.92 dBm

     1.861550000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

            9.24 dBm

     1.850780000 GHz

T2
Temp 2 [T1 OBW]

            8.63 dBm

     1.864280000 GHz

Date: 25.OCT.2014  08:51:57

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           15.63 dBm

     1.879820000 GHz

OBW 13.440000000 MHz

T1

Temp 1 [T1 OBW]

            9.99 dBm

     1.873310000 GHz

T2
Temp 2 [T1 OBW]

            9.38 dBm

     1.886750000 GHz

Date: 25.OCT.2014  08:59:32

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10
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30

1

Marker 1 [T1 ]

           14.91 dBm

     1.884200000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            9.85 dBm

     1.873280000 GHz

T2Temp 2 [T1 OBW]

           10.16 dBm

     1.886750000 GHz

Date: 25.OCT.2014  08:59:43

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9025 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-50

-40

-30
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-10
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1

Marker 1 [T1 ]

           16.14 dBm

     1.903820000 GHz

OBW 13.410000000 MHz

T1

Temp 1 [T1 OBW]

           10.78 dBm

     1.895810000 GHz

T2Temp 2 [T1 OBW]

            9.93 dBm

     1.909220000 GHz

Date: 25.OCT.2014  09:02:39

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9025 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-60
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-40
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1

Marker 1 [T1 ]

           15.10 dBm

     1.906670000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            9.57 dBm

     1.895780000 GHz

T2
Temp 2 [T1 OBW]

            9.62 dBm

     1.909250000 GHz

Date: 25.OCT.2014  09:02:50
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LTE Band 2  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.86 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.04 dBm

     1.864560000 GHz

OBW 18.520000000 MHz

T1

Temp 1 [T1 OBW]

           12.70 dBm

     1.850840000 GHz

T2Temp 2 [T1 OBW]

           11.17 dBm

     1.869360000 GHz

Date: 25.OCT.2014  09:10:25

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.86 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.83 dBm

     1.861640000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           10.49 dBm

     1.850840000 GHz

T2Temp 2 [T1 OBW]

           11.02 dBm

     1.869320000 GHz

Date: 25.OCT.2014  09:10:36

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30
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1

Marker 1 [T1 ]

           19.08 dBm

     1.879040000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           12.96 dBm

     1.870840000 GHz

T2Temp 2 [T1 OBW]

            9.85 dBm

     1.889280000 GHz

Date: 25.OCT.2014  09:18:12

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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-30
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1

Marker 1 [T1 ]

           19.30 dBm

     1.880680000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           11.40 dBm

     1.870840000 GHz

T2
Temp 2 [T1 OBW]

            9.59 dBm

     1.889280000 GHz

Date: 25.OCT.2014  09:18:23

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           18.62 dBm

     1.895680000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           12.12 dBm

     1.890800000 GHz

T2Temp 2 [T1 OBW]

           11.33 dBm

     1.909240000 GHz

Date: 25.OCT.2014  09:21:19

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           18.98 dBm

     1.901840000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           12.09 dBm

     1.890800000 GHz

T2Temp 2 [T1 OBW]

           10.72 dBm

     1.909240000 GHz

Date: 25.OCT.2014  09:21:30
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LTE Band 25  

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9143 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.50 dBm

     1.914076000 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            8.32 dBm

     1.913748400 GHz

T2
Temp 2 [T1 OBW]

            8.91 dBm

     1.914846000 GHz

Date: 26.OCT.2014  11:22:32

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9143 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.36 dBm

     1.913966800 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            5.71 dBm

     1.913751200 GHz

T2

Temp 2 [T1 OBW]

            7.34 dBm

     1.914848800 GHz

Date: 26.OCT.2014  11:22:42

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9135 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.56 dBm

     1.912810000 GHz

OBW  2.712000000 MHz

T1

Temp 1 [T1 OBW]

            9.77 dBm

     1.912138000 GHz

T2Temp 2 [T1 OBW]

           11.41 dBm

     1.914850000 GHz

Date: 26.OCT.2014  13:03:08

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9135 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.80 dBm

     1.912384000 GHz

OBW  2.712000000 MHz

T1

Temp 1 [T1 OBW]

            8.70 dBm

     1.912138000 GHz

T2Temp 2 [T1 OBW]

            9.91 dBm

     1.914850000 GHz

Date: 26.OCT.2014  11:32:11

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9125 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.48 dBm

     1.912830000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            8.30 dBm

     1.910240000 GHz

T2
Temp 2 [T1 OBW]

            8.93 dBm

     1.914740000 GHz

Date: 26.OCT.2014  11:40:29

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9125 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           14.69 dBm

     1.911310000 GHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

            9.72 dBm

     1.910250000 GHz

T2

Temp 2 [T1 OBW]

            7.93 dBm

     1.914740000 GHz

Date: 26.OCT.2014  11:40:40
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LTE Band 25  

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.91 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30

-20
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1

Marker 1 [T1 ]

           17.43 dBm

     1.907560000 GHz

OBW  9.040000000 MHz

T1

Temp 1 [T1 OBW]

           11.12 dBm

     1.905460000 GHz

T2
Temp 2 [T1 OBW]

           11.78 dBm

     1.914500000 GHz

Date: 26.OCT.2014  11:48:23

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.91 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-30
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-10

0

10

20

30

1

Marker 1 [T1 ]

           18.01 dBm

     1.907480000 GHz

OBW  9.000000000 MHz

T1

Temp 1 [T1 OBW]

           10.89 dBm

     1.905480000 GHz

T2Temp 2 [T1 OBW]

           11.08 dBm

     1.914480000 GHz

Date: 26.OCT.2014  11:48:34

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30
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-10
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Marker 1 [T1 ]

           15.79 dBm

     1.907740000 GHz

OBW 13.410000000 MHz

T1

Temp 1 [T1 OBW]

           10.88 dBm

     1.900780000 GHz

T2Temp 2 [T1 OBW]

           10.22 dBm

     1.914190000 GHz

Date: 26.OCT.2014  12:31:18

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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1

Marker 1 [T1 ]

           15.95 dBm

     1.903960000 GHz

OBW 13.410000000 MHz

T1

Temp 1 [T1 OBW]

            9.54 dBm

     1.900780000 GHz

T2Temp 2 [T1 OBW]

            9.73 dBm

     1.914190000 GHz

Date: 26.OCT.2014  12:31:31

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.905 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           20.09 dBm

     1.901920000 GHz

OBW 18.320000000 MHz

T1

Temp 1 [T1 OBW]

           12.19 dBm

     1.895800000 GHz

T2
Temp 2 [T1 OBW]

           11.68 dBm

     1.914120000 GHz

Date: 26.OCT.2014  12:39:13

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.905 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           20.20 dBm

     1.905640000 GHz

OBW 18.360000000 MHz

T1

Temp 1 [T1 OBW]

           11.41 dBm

     1.895800000 GHz

T2Temp 2 [T1 OBW]

           10.64 dBm

     1.914160000 GHz

Date: 26.OCT.2014  12:39:24
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LTE Band 4  

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 

  

  

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7107 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.38 dBm

     1.710792400 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            8.29 dBm

     1.710148400 GHz

T2
Temp 2 [T1 OBW]

            8.47 dBm

     1.711246000 GHz

Date: 26.OCT.2014  08:54:23

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7107 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.10 dBm

     1.710845600 GHz

OBW  1.100400000 MHz

T1

Temp 1 [T1 OBW]

            7.79 dBm

     1.710154000 GHz

T2

Temp 2 [T1 OBW]

            8.24 dBm

     1.711254400 GHz

Date: 26.OCT.2014  08:54:34

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.34 dBm

     1.732572800 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            6.77 dBm

     1.731948400 GHz

T2
Temp 2 [T1 OBW]

            9.05 dBm

     1.733046000 GHz

Date: 26.OCT.2014  09:02:09

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.72 dBm

     1.732648400 GHz

OBW  1.103200000 MHz

T1

Temp 1 [T1 OBW]

            6.23 dBm

     1.731951200 GHz

T2

Temp 2 [T1 OBW]

            6.85 dBm

     1.733054400 GHz

Date: 26.OCT.2014  09:02:20

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7543 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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Marker 1 [T1 ]

           16.45 dBm

     1.754378400 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            7.78 dBm

     1.753751200 GHz

T2
Temp 2 [T1 OBW]

            8.89 dBm

     1.754848800 GHz

Date: 26.OCT.2014  09:05:16

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7543 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           14.54 dBm

     1.753969600 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            7.06 dBm

     1.753754000 GHz

T2

Temp 2 [T1 OBW]

            6.06 dBm

     1.754851600 GHz

Date: 26.OCT.2014  09:05:27
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LTE Band 4  

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 

  

  

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7115 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30

-20

-10
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30

1

Marker 1 [T1 ]

           18.17 dBm

     1.712508000 GHz

OBW  2.718000000 MHz

T1

Temp 1 [T1 OBW]

           10.16 dBm

     1.710138000 GHz

T2

Temp 2 [T1 OBW]

            7.76 dBm

     1.712856000 GHz

Date: 26.OCT.2014  11:05:36

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7115 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10
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1

Marker 1 [T1 ]

           16.44 dBm

     1.710606000 GHz

OBW  2.724000000 MHz

T1

Temp 1 [T1 OBW]

           10.15 dBm

     1.710138000 GHz

T2

Temp 2 [T1 OBW]

            7.39 dBm

     1.712862000 GHz

Date: 26.OCT.2014  09:14:50

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40
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Marker 1 [T1 ]
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     1.733574000 GHz

OBW  2.730000000 MHz

T1

Temp 1 [T1 OBW]

           11.18 dBm

     1.731132000 GHz

T2
Temp 2 [T1 OBW]

            8.93 dBm

     1.733862000 GHz

Date: 26.OCT.2014  09:22:26

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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     1.731378000 GHz

OBW  2.736000000 MHz

T1

Temp 1 [T1 OBW]

           10.68 dBm

     1.731132000 GHz

T2
Temp 2 [T1 OBW]

            9.60 dBm

     1.733868000 GHz

Date: 26.OCT.2014  09:22:37

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7535 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Marker 1 [T1 ]
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     1.754592000 GHz

OBW  2.724000000 MHz

T1

Temp 1 [T1 OBW]

           10.11 dBm

     1.752138000 GHz

T2Temp 2 [T1 OBW]

           10.54 dBm

     1.754862000 GHz

Date: 26.OCT.2014  09:25:33

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7535 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Marker 1 [T1 ]

           16.46 dBm

     1.753488000 GHz

OBW  2.718000000 MHz

T1

Temp 1 [T1 OBW]

           11.05 dBm

     1.752138000 GHz

T2Temp 2 [T1 OBW]

           10.89 dBm

     1.754856000 GHz

Date: 26.OCT.2014  09:25:44
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LTE Band 4  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7125 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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     1.714530000 GHz

OBW  4.490000000 MHz
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Temp 1 [T1 OBW]

           10.15 dBm

     1.710260000 GHz

T2
Temp 2 [T1 OBW]

            8.70 dBm

     1.714750000 GHz

Date: 26.OCT.2014  09:33:23

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7125 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]
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     1.712150000 GHz

OBW  4.500000000 MHz
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Temp 1 [T1 OBW]

            9.55 dBm

     1.710250000 GHz

T2

Temp 2 [T1 OBW]

            8.17 dBm

     1.714750000 GHz

Date: 26.OCT.2014  09:33:34

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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     1.732410000 GHz

OBW  4.500000000 MHz
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Temp 1 [T1 OBW]

           10.10 dBm

     1.730250000 GHz

T2
Temp 2 [T1 OBW]

            9.22 dBm

     1.734750000 GHz

Date: 26.OCT.2014  09:41:14

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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     1.731970000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            9.38 dBm

     1.730250000 GHz

T2
Temp 2 [T1 OBW]

            8.42 dBm

     1.734750000 GHz

Date: 26.OCT.2014  09:41:25

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7525 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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     1.752810000 GHz

OBW  4.500000000 MHz
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Temp 1 [T1 OBW]

            9.33 dBm

     1.750240000 GHz

T2Temp 2 [T1 OBW]

            9.94 dBm

     1.754740000 GHz

Date: 26.OCT.2014  09:44:22

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7525 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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     1.752960000 GHz

OBW  4.490000000 MHz
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Temp 1 [T1 OBW]

            8.43 dBm

     1.750250000 GHz

T2
Temp 2 [T1 OBW]

            8.92 dBm

     1.754740000 GHz

Date: 26.OCT.2014  09:44:32
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LTE Band 4  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.715 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.718160000 GHz

OBW  9.080000000 MHz
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Temp 1 [T1 OBW]

           10.90 dBm

     1.710480000 GHz

T2Temp 2 [T1 OBW]

           10.61 dBm

     1.719560000 GHz

Date: 26.OCT.2014  09:52:12

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.715 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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           17.03 dBm

     1.717560000 GHz

OBW  9.020000000 MHz
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Temp 1 [T1 OBW]

            9.48 dBm

     1.710500000 GHz

T2Temp 2 [T1 OBW]

            9.76 dBm

     1.719520000 GHz

Date: 26.OCT.2014  09:52:22

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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OBW  9.080000000 MHz
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Temp 1 [T1 OBW]

           12.22 dBm

     1.727960000 GHz
T2
Temp 2 [T1 OBW]

           12.10 dBm

     1.737040000 GHz

Date: 26.OCT.2014  09:59:59

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 20 MHz2 MHz/

 

*

*
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RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.735240000 GHz

OBW  9.040000000 MHz
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Temp 1 [T1 OBW]

           10.43 dBm

     1.728000000 GHz

T2Temp 2 [T1 OBW]

           10.13 dBm

     1.737040000 GHz

Date: 26.OCT.2014  10:00:09

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.75 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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OBW  9.040000000 MHz
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Temp 1 [T1 OBW]

           10.20 dBm

     1.745480000 GHz

T2Temp 2 [T1 OBW]

           10.19 dBm

     1.754520000 GHz

Date: 26.OCT.2014  10:03:06

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.75 GHz Span 20 MHz2 MHz/
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*
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RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.753400000 GHz

OBW  9.020000000 MHz
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Temp 1 [T1 OBW]

           10.61 dBm

     1.745480000 GHz

T2
Temp 2 [T1 OBW]

            9.41 dBm

     1.754500000 GHz

Date: 26.OCT.2014  10:03:17
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LTE Band 4  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7175 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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Marker 1 [T1 ]
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     1.712730000 GHz

OBW 13.470000000 MHz
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Temp 1 [T1 OBW]

           10.24 dBm

     1.710780000 GHz
T2
Temp 2 [T1 OBW]

           12.43 dBm

     1.724250000 GHz

Date: 26.OCT.2014  10:10:59

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7175 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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Marker 1 [T1 ]
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     1.721610000 GHz

OBW 13.470000000 MHz
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Temp 1 [T1 OBW]

            9.78 dBm

     1.710780000 GHz

T2
Temp 2 [T1 OBW]

            9.61 dBm

     1.724250000 GHz

Date: 26.OCT.2014  10:11:09

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.731180000 GHz

OBW 13.440000000 MHz
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Temp 1 [T1 OBW]

            9.63 dBm

     1.725810000 GHz

T2Temp 2 [T1 OBW]

           11.09 dBm

     1.739250000 GHz

Date: 26.OCT.2014  10:18:46

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.728870000 GHz

OBW 13.470000000 MHz
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Temp 1 [T1 OBW]

            9.83 dBm

     1.725780000 GHz

T2
Temp 2 [T1 OBW]

            9.10 dBm

     1.739250000 GHz

Date: 26.OCT.2014  10:18:57

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7475 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.748400000 GHz

OBW 13.440000000 MHz
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Temp 1 [T1 OBW]

            8.97 dBm

     1.740780000 GHz

T2
Temp 2 [T1 OBW]

            9.39 dBm

     1.754220000 GHz

Date: 26.OCT.2014  10:21:53

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7475 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     1.751610000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            9.93 dBm

     1.740780000 GHz

T2Temp 2 [T1 OBW]

            9.63 dBm

     1.754250000 GHz

Date: 26.OCT.2014  10:22:04
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LTE Band 4  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.72 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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     1.723480000 GHz

OBW 18.520000000 MHz
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Temp 1 [T1 OBW]

           12.19 dBm

     1.710800000 GHz

T2Temp 2 [T1 OBW]

           10.82 dBm

     1.729320000 GHz

Date: 26.OCT.2014  10:29:45

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.72 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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     1.718880000 GHz

OBW 18.480000000 MHz
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Temp 1 [T1 OBW]

           10.30 dBm

     1.710800000 GHz

T2Temp 2 [T1 OBW]

           11.39 dBm

     1.729280000 GHz

Date: 26.OCT.2014  10:29:56

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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     1.729300000 GHz

OBW 18.440000000 MHz
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Temp 1 [T1 OBW]

           12.95 dBm

     1.723340000 GHz
T2
Temp 2 [T1 OBW]

           12.37 dBm

     1.741780000 GHz

Date: 26.OCT.2014  10:37:33
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Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 40 MHz4 MHz/
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RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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     1.734180000 GHz

OBW 18.480000000 MHz
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Temp 1 [T1 OBW]

           11.26 dBm

     1.723300000 GHz

T2Temp 2 [T1 OBW]

           11.23 dBm

     1.741780000 GHz

Date: 26.OCT.2014  10:37:43

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.745 GHz Span 40 MHz4 MHz/
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VBW 3 MHz

SWT 5 ms
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Temp 1 [T1 OBW]

           11.05 dBm

     1.735800000 GHz

T2
Temp 2 [T1 OBW]

           11.53 dBm

     1.754240000 GHz

Date: 26.OCT.2014  10:40:40

 A 

Offset  12.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.745 GHz Span 40 MHz4 MHz/
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VBW 3 MHz

SWT 5 ms
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Temp 1 [T1 OBW]

            9.71 dBm

     1.735800000 GHz

T2Temp 2 [T1 OBW]

           10.96 dBm

     1.754240000 GHz

Date: 26.OCT.2014  10:40:51
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LTE Band 5  

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 

  

  

 A 

Offset  11.7 dB

LVL

Ref  30 dBm Att  30 dB*

Center 824.7 MHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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OBW  1.100400000 MHz
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Temp 1 [T1 OBW]

            6.98 dBm

   824.148400000 MHz

T2
Temp 2 [T1 OBW]

            8.74 dBm

   825.248800000 MHz

Date: 26.OCT.2014  13:05:43

 A 

Offset  11.7 dB

LVL

Ref  30 dBm Att  30 dB*

Center 824.7 MHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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OBW  1.097600000 MHz
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Temp 1 [T1 OBW]

            7.80 dBm

   824.154000000 MHz

T2

Temp 2 [T1 OBW]

            6.63 dBm

   825.251600000 MHz

Date: 26.OCT.2014  13:05:54

 A 

Offset  11.7 dB

LVL

Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 2.8 MHz280 kHz/

 

*
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RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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Temp 1 [T1 OBW]

            7.87 dBm

   835.945600000 MHz

T2
Temp 2 [T1 OBW]

           11.86 dBm

   837.040400000 MHz

Date: 26.OCT.2014  13:13:31

 A 

Offset  11.7 dB

LVL

Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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   836.161200000 MHz

OBW  1.100400000 MHz

T1

Temp 1 [T1 OBW]

            7.33 dBm

   835.951200000 MHz
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Date: 26.OCT.2014  13:13:42
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 848.3 MHz Span 2.8 MHz280 kHz/
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Date: 26.OCT.2014  13:16:39
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Center 848.3 MHz Span 2.8 MHz280 kHz/
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Date: 26.OCT.2014  13:16:49
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LTE Band 5  

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 
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Offset  11.7 dB

LVL

Ref  30 dBm Att  30 dB*

Center 825.5 MHz Span 6 MHz600 kHz/
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Date: 26.OCT.2014  14:48:01
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 825.5 MHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.74 dBm

   825.464000000 MHz

OBW  2.724000000 MHz

T1

Temp 1 [T1 OBW]

            9.35 dBm

   824.138000000 MHz

T2Temp 2 [T1 OBW]

           11.26 dBm

   826.862000000 MHz

Date: 26.OCT.2014  13:25:47
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 6 MHz600 kHz/
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   837.862000000 MHz

Date: 26.OCT.2014  13:33:25
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 6 MHz600 kHz/
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   837.856000000 MHz

Date: 26.OCT.2014  13:33:40
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Date: 26.OCT.2014  13:36:38
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Date: 26.OCT.2014  13:36:48
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LTE Band 5  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 826.5 MHz Span 10 MHz1 MHz/
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Date: 26.OCT.2014  13:44:31
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Center 826.5 MHz Span 10 MHz1 MHz/
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   828.750000000 MHz

Date: 26.OCT.2014  13:44:41
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 10 MHz1 MHz/
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   838.740000000 MHz

Date: 26.OCT.2014  13:52:18
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Center 836.5 MHz Span 10 MHz1 MHz/
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   838.750000000 MHz

Date: 26.OCT.2014  13:52:28
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Offset  11.7 dB

LVL

Ref  30 dBm Att  30 dB*

Center 846.5 MHz Span 10 MHz1 MHz/
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   848.750000000 MHz

Date: 26.OCT.2014  13:55:25
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Ref  30 dBm Att  30 dB*

Center 846.5 MHz Span 10 MHz1 MHz/
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Date: 26.OCT.2014  13:55:36



 

 SPORTON INTERNATIONAL INC. Page Number : A84 of A216  

TEL : 886-3-327-3456 Report Issued Date : Dec. 22, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : P7QVM-01T    

 

 

 FCC RF Test Report Report No. : FG492650B 

 

 

 

 

LTE Band 5  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*
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Date: 26.OCT.2014  14:03:18
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Center 829 MHz Span 20 MHz2 MHz/
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Date: 26.OCT.2014  14:03:29
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 20 MHz2 MHz/
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Date: 26.OCT.2014  14:11:07
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Date: 26.OCT.2014  14:11:18
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Offset  11.7 dB
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Ref  30 dBm Att  30 dB*

Center 844 MHz Span 20 MHz2 MHz/
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Date: 26.OCT.2014  14:14:15
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Date: 26.OCT.2014  14:14:25
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LTE Band 7  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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Ref  30 dBm Att  30 dB*
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Date: 26.OCT.2014  15:35:20
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Center 2.5025 GHz Span 10 MHz1 MHz/
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Date: 26.OCT.2014  15:35:32
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 10 MHz1 MHz/
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Date: 25.OCT.2014  09:55:53
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Date: 25.OCT.2014  09:56:04
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Date: 25.OCT.2014  09:58:57
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Date: 25.OCT.2014  09:59:08
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LTE Band 7  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 
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Date: 25.OCT.2014  10:06:37
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Date: 25.OCT.2014  10:06:47
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Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 20 MHz2 MHz/
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Date: 25.OCT.2014  10:14:15
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Date: 25.OCT.2014  10:14:26
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*
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*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.55 dBm

     2.567120000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            9.28 dBm

     2.560480000 GHz

T2Temp 2 [T1 OBW]

            9.75 dBm

     2.569560000 GHz

Date: 25.OCT.2014  10:17:18
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     2.562480000 GHz
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Temp 1 [T1 OBW]

            9.99 dBm

     2.560500000 GHz
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Temp 2 [T1 OBW]

            9.20 dBm

     2.569540000 GHz

Date: 25.OCT.2014  10:17:28
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LTE Band 7  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5075 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK
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     2.512480000 GHz

OBW 13.440000000 MHz
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Temp 1 [T1 OBW]

            9.73 dBm

     2.500810000 GHz

T2Temp 2 [T1 OBW]

           11.14 dBm

     2.514250000 GHz

Date: 25.OCT.2014  10:25:02

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5075 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     2.513080000 GHz

OBW 13.440000000 MHz
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Temp 1 [T1 OBW]

            9.27 dBm

     2.500810000 GHz

T2Temp 2 [T1 OBW]

           10.43 dBm

     2.514250000 GHz

Date: 25.OCT.2014  10:25:12

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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OBW 13.470000000 MHz
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Temp 1 [T1 OBW]

            9.41 dBm

     2.528310000 GHz

T2Temp 2 [T1 OBW]

           10.40 dBm

     2.541780000 GHz

Date: 25.OCT.2014  10:32:41
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 30 MHz3 MHz/
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VBW 1 MHz
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OBW 13.440000000 MHz
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Temp 1 [T1 OBW]
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     2.528310000 GHz

T2
Temp 2 [T1 OBW]

            9.46 dBm

     2.541750000 GHz

Date: 25.OCT.2014  10:32:51
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5625 GHz Span 30 MHz3 MHz/

 

*
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RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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OBW 13.470000000 MHz
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           10.42 dBm

     2.555780000 GHz

T2Temp 2 [T1 OBW]

            9.71 dBm

     2.569250000 GHz

Date: 25.OCT.2014  10:35:43
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5625 GHz Span 30 MHz3 MHz/
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RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     2.555780000 GHz

T2Temp 2 [T1 OBW]

            9.87 dBm

     2.569250000 GHz

Date: 25.OCT.2014  10:35:53
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LTE Band 7  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.51 GHz Span 40 MHz4 MHz/
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VBW 3 MHz

SWT 5 ms
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Temp 1 [T1 OBW]

           11.44 dBm

     2.500800000 GHz
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Temp 2 [T1 OBW]

           12.30 dBm

     2.519320000 GHz

Date: 26.OCT.2014  17:02:08
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.51 GHz Span 40 MHz4 MHz/
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     2.500800000 GHz
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Temp 2 [T1 OBW]

           12.66 dBm

     2.519280000 GHz

Date: 26.OCT.2014  17:02:19
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 40 MHz4 MHz/
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VBW 3 MHz

SWT 5 ms
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     2.525760000 GHz
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Temp 2 [T1 OBW]

           12.18 dBm

     2.544280000 GHz

Date: 26.OCT.2014  17:05:15
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 40 MHz4 MHz/
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     2.525800000 GHz

T2Temp 2 [T1 OBW]

           10.85 dBm

     2.544280000 GHz

Date: 26.OCT.2014  17:05:25
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.56 GHz Span 40 MHz4 MHz/
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VBW 3 MHz

SWT 5 ms
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Temp 1 [T1 OBW]
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     2.550760000 GHz
T2
Temp 2 [T1 OBW]

           12.31 dBm

     2.569240000 GHz

Date: 26.OCT.2014  17:08:21

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.56 GHz Span 40 MHz4 MHz/
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VBW 3 MHz

SWT 5 ms
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     2.550760000 GHz

T2Temp 2 [T1 OBW]

            9.75 dBm

     2.569280000 GHz

Date: 26.OCT.2014  17:08:31
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LTE Band 38  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5725 GHz Span 10 MHz1 MHz/

 

*
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3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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OBW  4.510000000 MHz
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Temp 1 [T1 OBW]

            9.27 dBm

     2.570240000 GHz

T2Temp 2 [T1 OBW]

            9.76 dBm

     2.574750000 GHz

Date: 28.OCT.2014  17:45:24
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5725 GHz Span 10 MHz1 MHz/
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RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Temp 1 [T1 OBW]

            7.81 dBm

     2.570240000 GHz

T2
Temp 2 [T1 OBW]

            8.45 dBm

     2.574750000 GHz

Date: 28.OCT.2014  17:46:35

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 10 MHz1 MHz/
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VBW 300 kHz

SWT 5 ms
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     2.592740000 GHz
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Temp 2 [T1 OBW]

            7.27 dBm

     2.597250000 GHz

Date: 28.OCT.2014  17:56:22
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 10 MHz1 MHz/
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     2.592760000 GHz

T2
Temp 2 [T1 OBW]

            9.50 dBm

     2.597250000 GHz

Date: 28.OCT.2014  17:57:37

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6175 GHz Span 10 MHz1 MHz/
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SWT 5 ms
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     2.615240000 GHz

T2Temp 2 [T1 OBW]

            9.97 dBm

     2.619750000 GHz

Date: 28.OCT.2014  17:55:40
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6175 GHz Span 10 MHz1 MHz/
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     2.615250000 GHz
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Temp 2 [T1 OBW]

            9.47 dBm

     2.619760000 GHz

Date: 28.OCT.2014  17:55:06
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LTE Band 38 

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.575 GHz Span 20 MHz2 MHz/
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RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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OBW  9.060000000 MHz
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Temp 1 [T1 OBW]

            8.43 dBm

     2.570480000 GHz

T2Temp 2 [T1 OBW]

           10.50 dBm

     2.579540000 GHz

Date: 29.OCT.2014  09:17:23

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.575 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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            9.51 dBm

     2.570500000 GHz

T2
Temp 2 [T1 OBW]

            9.06 dBm

     2.579520000 GHz

Date: 29.OCT.2014  09:17:54
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 20 MHz2 MHz/
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VBW 1 MHz

SWT 5 ms
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           11.16 dBm

     2.590480000 GHz

T2Temp 2 [T1 OBW]

           11.38 dBm

     2.599540000 GHz

Date: 28.OCT.2014  18:35:46
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 20 MHz2 MHz/
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SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.78 dBm

     2.595720000 GHz

OBW  9.060000000 MHz

T1

Temp 1 [T1 OBW]

           10.92 dBm

     2.590480000 GHz

T2Temp 2 [T1 OBW]

           10.56 dBm

     2.599540000 GHz

Date: 28.OCT.2014  18:35:13
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.615 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.62 dBm

     2.610980000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

           10.95 dBm

     2.610480000 GHz
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Temp 2 [T1 OBW]

           11.98 dBm

     2.619560000 GHz

Date: 29.OCT.2014  10:15:19
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.615 GHz Span 20 MHz2 MHz/
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     2.610480000 GHz

T2Temp 2 [T1 OBW]

           10.51 dBm

     2.619540000 GHz

Date: 29.OCT.2014  09:18:40
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LTE Band 38 

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5775 GHz Span 30 MHz3 MHz/

 

*
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3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     2.572550000 GHz

OBW 13.500000000 MHz
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Temp 1 [T1 OBW]

           10.50 dBm

     2.570780000 GHz

T2Temp 2 [T1 OBW]

            9.67 dBm

     2.584280000 GHz

Date: 29.OCT.2014  09:19:54
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5775 GHz Span 30 MHz3 MHz/
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VBW 1 MHz

SWT 5 ms
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     2.570750000 GHz

T2Temp 2 [T1 OBW]

           11.19 dBm

     2.584250000 GHz

Date: 29.OCT.2014  09:20:25
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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     2.588280000 GHz

T2Temp 2 [T1 OBW]

            9.81 dBm

     2.601750000 GHz

Date: 29.OCT.2014  09:22:28
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 30 MHz3 MHz/
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     2.588250000 GHz

T2Temp 2 [T1 OBW]

           11.02 dBm

     2.601750000 GHz

Date: 29.OCT.2014  09:23:05
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6125 GHz Span 30 MHz3 MHz/
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     2.605780000 GHz

T2Temp 2 [T1 OBW]

           10.12 dBm

     2.619250000 GHz

Date: 29.OCT.2014  09:21:49
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6125 GHz Span 30 MHz3 MHz/
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     2.605780000 GHz

T2Temp 2 [T1 OBW]

           11.22 dBm

     2.619280000 GHz

Date: 29.OCT.2014  09:21:14
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LTE Band 38 

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

 

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.58 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.24 dBm

     2.579360000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           11.69 dBm

     2.570800000 GHz

T2
Temp 2 [T1 OBW]

           11.76 dBm

     2.589240000 GHz

Date: 29.OCT.2014  09:25:31

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.58 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.98 dBm

     2.577760000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           10.24 dBm

     2.570800000 GHz

T2Temp 2 [T1 OBW]

           10.31 dBm

     2.589280000 GHz

Date: 29.OCT.2014  09:26:08

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.51 dBm

     2.595880000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           12.52 dBm

     2.585800000 GHz

T2Temp 2 [T1 OBW]

           10.87 dBm

     2.604280000 GHz

Date: 29.OCT.2014  09:24:53

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.595 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.51 dBm

     2.594000000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           11.13 dBm

     2.585800000 GHz
T2
Temp 2 [T1 OBW]

           12.20 dBm

     2.604240000 GHz

Date: 29.OCT.2014  09:24:12

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.61 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           20.20 dBm

     2.609720000 GHz

OBW 18.560000000 MHz

T1

Temp 1 [T1 OBW]

           12.12 dBm

     2.600760000 GHz
T2

Temp 2 [T1 OBW]

           13.09 dBm

     2.619320000 GHz

Date: 29.OCT.2014  09:27:58

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.61 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.91 dBm

     2.609520000 GHz

OBW 18.520000000 MHz

T1

Temp 1 [T1 OBW]

           10.12 dBm

     2.600720000 GHz

T2
Temp 2 [T1 OBW]

           11.60 dBm

     2.619240000 GHz

Date: 29.OCT.2014  09:27:07
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LTE Band 41  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.4985 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.96 dBm

     2.498490000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            9.28 dBm

     2.496250000 GHz

T2Temp 2 [T1 OBW]

           10.36 dBm

     2.500750000 GHz

Date: 28.OCT.2014  15:45:44

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.4985 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.55 dBm

     2.497530000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            6.72 dBm

     2.496250000 GHz

T2
Temp 2 [T1 OBW]

            9.33 dBm

     2.500750000 GHz

Date: 28.OCT.2014  15:46:08

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.82 dBm

     2.592180000 GHz

OBW  4.510000000 MHz

T1

Temp 1 [T1 OBW]

            7.08 dBm

     2.590730000 GHz

T2
Temp 2 [T1 OBW]

            9.34 dBm

     2.595240000 GHz

Date: 28.OCT.2014  15:47:04

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           15.36 dBm

     2.591750000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

           10.26 dBm

     2.590760000 GHz

T2

Temp 2 [T1 OBW]

            7.50 dBm

     2.595260000 GHz

Date: 28.OCT.2014  15:47:30

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6875 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           15.62 dBm

     2.688820000 GHz

OBW  4.510000000 MHz

T1

Temp 1 [T1 OBW]

            9.40 dBm

     2.685240000 GHz

T2Temp 2 [T1 OBW]

            9.64 dBm

     2.689750000 GHz

Date: 28.OCT.2014  15:48:56

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6875 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           13.86 dBm

     2.686620000 GHz

OBW  4.520000000 MHz

T1

Temp 1 [T1 OBW]

            9.09 dBm

     2.685240000 GHz

T2

Temp 2 [T1 OBW]

            6.35 dBm

     2.689760000 GHz

Date: 28.OCT.2014  15:48:23
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LTE Band 41  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.501 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.52 dBm

     2.500460000 GHz

OBW  9.060000000 MHz

T1

Temp 1 [T1 OBW]

           10.84 dBm

     2.496480000 GHz

T2
Temp 2 [T1 OBW]

            9.16 dBm

     2.505540000 GHz

Date: 28.OCT.2014  15:50:57

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.501 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.94 dBm

     2.501700000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            9.61 dBm

     2.496480000 GHz

T2Temp 2 [T1 OBW]

           10.32 dBm

     2.505560000 GHz

Date: 28.OCT.2014  15:51:34

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.75 dBm

     2.592420000 GHz

OBW  9.040000000 MHz

T1

Temp 1 [T1 OBW]

            9.57 dBm

     2.588500000 GHz

T2Temp 2 [T1 OBW]

           11.23 dBm

     2.597540000 GHz

Date: 28.OCT.2014  15:52:40

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.56 dBm

     2.590980000 GHz

OBW  9.020000000 MHz

T1

Temp 1 [T1 OBW]

            9.65 dBm

     2.588500000 GHz

T2Temp 2 [T1 OBW]

           11.26 dBm

     2.597520000 GHz

Date: 28.OCT.2014  15:52:09

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.685 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.45 dBm

     2.685540000 GHz

OBW  9.060000000 MHz

T1

Temp 1 [T1 OBW]

           12.63 dBm

     2.680460000 GHz

T2Temp 2 [T1 OBW]

            9.97 dBm

     2.689520000 GHz

Date: 28.OCT.2014  15:54:25

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.685 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.78 dBm

     2.685340000 GHz

OBW  9.100000000 MHz

T1

Temp 1 [T1 OBW]

            8.80 dBm

     2.680460000 GHz

T2
Temp 2 [T1 OBW]

            9.55 dBm

     2.689560000 GHz

Date: 28.OCT.2014  15:55:31
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LTE Band 41  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5035 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.43 dBm

     2.509320000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

           12.02 dBm

     2.496780000 GHz

T2Temp 2 [T1 OBW]

           10.21 dBm

     2.510280000 GHz

Date: 28.OCT.2014  15:56:52

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5035 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           15.11 dBm

     2.508240000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

            8.70 dBm

     2.496780000 GHz

T2Temp 2 [T1 OBW]

            9.98 dBm

     2.510280000 GHz

Date: 28.OCT.2014  15:57:20

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.68 dBm

     2.594110000 GHz

OBW 13.440000000 MHz

T1

Temp 1 [T1 OBW]

           10.65 dBm

     2.586310000 GHz

T2Temp 2 [T1 OBW]

           11.45 dBm

     2.599750000 GHz

Date: 28.OCT.2014  15:58:33

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.83 dBm

     2.587150000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

           11.15 dBm

     2.586280000 GHz

T2
Temp 2 [T1 OBW]

            9.16 dBm

     2.599780000 GHz

Date: 28.OCT.2014  15:57:57

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6825 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.85 dBm

     2.681330000 GHz

OBW 13.440000000 MHz

T1

Temp 1 [T1 OBW]

           10.10 dBm

     2.675810000 GHz

T2Temp 2 [T1 OBW]

           10.94 dBm

     2.689250000 GHz

Date: 28.OCT.2014  15:59:33

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.6825 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           15.85 dBm

     2.683160000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

           10.90 dBm

     2.675780000 GHz

T2Temp 2 [T1 OBW]

           10.34 dBm

     2.689280000 GHz

Date: 28.OCT.2014  16:00:09
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LTE Band 41  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.506 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.72 dBm

     2.506960000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           11.26 dBm

     2.496840000 GHz
T2
Temp 2 [T1 OBW]

           12.02 dBm

     2.515320000 GHz

Date: 28.OCT.2014  16:01:10

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.506 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.07 dBm

     2.510360000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           11.21 dBm

     2.496840000 GHz

T2
Temp 2 [T1 OBW]

           11.61 dBm

     2.515320000 GHz

Date: 28.OCT.2014  16:01:51

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.89 dBm

     2.595360000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           12.71 dBm

     2.583840000 GHz
T2
Temp 2 [T1 OBW]

           12.43 dBm

     2.602320000 GHz

Date: 28.OCT.2014  16:03:08

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.593 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.57 dBm

     2.590840000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           11.67 dBm

     2.583800000 GHz

T2Temp 2 [T1 OBW]

           10.43 dBm

     2.602280000 GHz

Date: 28.OCT.2014  16:02:31

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.68 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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20

30

1

Marker 1 [T1 ]

           20.46 dBm

     2.679680000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

           12.41 dBm

     2.670840000 GHz

T2
Temp 2 [T1 OBW]

           11.63 dBm

     2.689320000 GHz

Date: 28.OCT.2014  16:04:15

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.68 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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30

1

Marker 1 [T1 ]

           20.03 dBm

     2.682800000 GHz

OBW 18.520000000 MHz

T1

Temp 1 [T1 OBW]

           13.85 dBm

     2.670800000 GHz

T2Temp 2 [T1 OBW]

           10.80 dBm

     2.689320000 GHz

Date: 28.OCT.2014  16:04:48
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Conducted Band Edge 

LTE Band 2 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -32.78   -19.78

   1.849 G    1.850 G  20.00 k   1.849994 G   -26.75   -13.75

   1.850 G    1.852 G 100.00 k   1.850218 G    18.76   -11.24

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:34:33

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909752 G    19.74   -10.26

   1.910 G    1.911 G  20.00 k   1.910009 G   -27.92   -14.92

   1.911 G    1.920 G   1.00 M   1.911018 G   -17.30    -4.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  07:45:27

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -24.71   -11.71

   1.849 G    1.850 G  20.00 k   1.849994 G   -30.11   -17.11

   1.850 G    1.852 G 100.00 k   1.850944 G    10.43   -19.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:36:53

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909434 G    10.86   -19.14

   1.910 G    1.911 G  20.00 k   1.910003 G   -30.91   -17.91

   1.911 G    1.920 G   1.00 M   1.911009 G   -29.84   -16.84

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  07:47:47
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LTE Band 2 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -31.72   -18.72

   1.849 G    1.850 G  20.00 k   1.849998 G   -28.97   -15.97

   1.850 G    1.852 G 100.00 k   1.850242 G    18.02   -11.98

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:35:43

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909772 G    18.10   -11.90

   1.910 G    1.911 G  20.00 k   1.910653 G   -29.35   -16.35

   1.911 G    1.920 G   1.00 M   1.911027 G   -19.31    -6.31

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  07:46:37

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -26.69   -13.69

   1.849 G    1.850 G  20.00 k   1.849995 G   -32.04   -19.04

   1.850 G    1.852 G 100.00 k   1.851100 G     9.29   -20.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:38:03

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909202 G     9.69   -20.31

   1.910 G    1.911 G  20.00 k   1.910005 G   -31.18   -18.18

   1.911 G    1.920 G   1.00 M   1.911009 G   -30.58   -17.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  07:48:57
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LTE Band 2 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.847623 G   -24.23   -11.23

   1.849 G    1.850 G  30.00 k   1.849996 G   -27.32   -14.32

   1.850 G    1.853 G 100.00 k   1.850231 G    18.80   -11.20

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:57:21

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909760 G    19.34   -10.66

   1.910 G    1.911 G  30.00 k   1.910003 G   -27.33   -14.33

   1.911 G    1.920 G   1.00 M   1.912080 G   -19.00    -6.00

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:08:14

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848991 G   -21.86    -8.86

   1.849 G    1.850 G  30.00 k   1.849992 G   -31.78   -18.78

   1.850 G    1.853 G 100.00 k   1.850984 G     6.69   -23.31

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:59:40

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.908920 G     6.99   -23.01

   1.910 G    1.911 G  30.00 k   1.910005 G   -31.14   -18.14

   1.911 G    1.920 G   1.00 M   1.911000 G   -26.09   -13.09

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:10:34
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LTE Band 2 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.847803 G   -25.31   -12.31

   1.849 G    1.850 G  30.00 k   1.849998 G   -28.20   -15.20

   1.850 G    1.853 G 100.00 k   1.850252 G    17.97   -12.03

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  07:58:30

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909778 G    17.99   -12.01

   1.910 G    1.911 G  30.00 k   1.910009 G   -30.30   -17.30

   1.911 G    1.920 G   1.00 M   1.912503 G   -21.07    -8.07

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:09:24

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -22.43    -9.43

   1.849 G    1.850 G  30.00 k   1.849999 G   -32.52   -19.52

   1.850 G    1.853 G 100.00 k   1.851356 G     5.78   -24.22

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:00:50

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909307 G     6.01   -23.99

   1.910 G    1.911 G  30.00 k   1.910012 G   -33.08   -20.08

   1.911 G    1.920 G   1.00 M   1.911036 G   -26.53   -13.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:11:44
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LTE Band 2 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.845976 G   -23.67   -10.67

   1.849 G    1.850 G  50.00 k   1.849999 G   -29.88   -16.88

   1.850 G    1.855 G 100.00 k   1.850320 G    19.03   -10.97

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:16:01

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9125 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909665 G    19.50   -10.50

   1.910 G    1.911 G  50.00 k   1.910008 G   -30.09   -17.09

   1.911 G    1.920 G   1.00 M   1.913880 G   -19.80    -6.80

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:27:01

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848937 G   -27.13   -14.13

   1.849 G    1.850 G  50.00 k   1.849999 G   -33.29   -20.29

   1.850 G    1.855 G 100.00 k   1.852170 G     4.23   -25.77

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:18:27

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9125 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.907820 G     4.98   -25.02

   1.910 G    1.911 G  50.00 k   1.910016 G   -34.39   -21.39

   1.911 G    1.920 G   1.00 M   1.911018 G   -27.35   -14.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:29:21
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LTE Band 2 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846237 G   -25.22   -12.22

   1.849 G    1.850 G  50.00 k   1.849998 G   -32.05   -19.05

   1.850 G    1.855 G 100.00 k   1.850300 G    17.82   -12.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:17:11

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9125 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909655 G    18.04   -11.96

   1.910 G    1.911 G  50.00 k   1.910001 G   -32.54   -19.54

   1.911 G    1.920 G   1.00 M   1.913745 G   -21.85    -8.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:28:11

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848955 G   -27.76   -14.76

   1.849 G    1.850 G  50.00 k   1.849983 G   -34.63   -21.63

   1.850 G    1.855 G 100.00 k   1.852805 G     3.50   -26.50

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:19:38

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9125 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.907760 G     4.14   -25.86

   1.910 G    1.911 G  50.00 k   1.910016 G   -35.56   -22.56

   1.911 G    1.920 G   1.00 M   1.911054 G   -28.41   -15.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:30:31
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LTE Band 2 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.841962 G   -27.49   -14.49

   1.849 G    1.850 G 100.00 k   1.849989 G   -38.56   -25.56

   1.850 G    1.860 G 100.00 k   1.850570 G    18.91   -11.09

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:34:48

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909430 G    19.29   -10.71

   1.910 G    1.911 G 100.00 k   1.910038 G   -39.89   -26.89

   1.911 G    1.920 G   1.00 M   1.918299 G   -21.96    -8.96

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:45:42

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848874 G   -26.91   -13.91

   1.849 G    1.850 G 100.00 k   1.849950 G   -32.99   -19.99

   1.850 G    1.860 G 100.00 k   1.857030 G     1.65   -28.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:37:08

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.906930 G     1.98   -28.02

   1.910 G    1.911 G 100.00 k   1.910051 G   -35.18   -22.18

   1.911 G    1.920 G   1.00 M   1.911126 G   -29.35   -16.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:48:01



 

 SPORTON INTERNATIONAL INC. Page Number : A104 of A216  

TEL : 886-3-327-3456 Report Issued Date : Dec. 22, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : P7QVM-01T    

 

 

 FCC RF Test Report Report No. : FG492650B 

 

 

 

 

LTE Band 2 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.841512 G   -28.98   -15.98

   1.849 G    1.850 G 100.00 k   1.849998 G   -40.43   -27.43

   1.850 G    1.860 G 100.00 k   1.850590 G    17.42   -12.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:35:58

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909450 G    18.17   -11.83

   1.910 G    1.911 G 100.00 k   1.910008 G   -40.60   -27.60

   1.911 G    1.920 G   1.00 M   1.918470 G   -24.17   -11.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:46:52

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848937 G   -28.12   -15.12

   1.849 G    1.850 G 100.00 k   1.849999 G   -35.09   -22.09

   1.850 G    1.860 G 100.00 k   1.854290 G     0.57   -29.43

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:38:18

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.904170 G     0.71   -29.29

   1.910 G    1.911 G 100.00 k   1.910017 G   -36.89   -23.89

   1.911 G    1.920 G   1.00 M   1.911045 G   -30.21   -17.21

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  08:49:11
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LTE Band 2 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844221 G   -31.75   -18.75

   1.849 G    1.850 G 150.00 k   1.849991 G   -36.15   -23.15

   1.850 G    1.865 G 100.00 k   1.850825 G    19.42   -10.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:53:33

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909190 G    19.73   -10.27

   1.910 G    1.911 G 150.00 k   1.910014 G   -35.96   -22.96

   1.911 G    1.920 G   1.00 M   1.915725 G   -29.08   -16.08

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:04:25

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848973 G   -24.59   -11.59

   1.849 G    1.850 G 150.00 k   1.849998 G   -30.73   -17.73

   1.850 G    1.865 G 100.00 k   1.858640 G     0.00   -30.00

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:55:52

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.903415 G     0.52   -29.48

   1.910 G    1.911 G 150.00 k   1.910071 G   -34.91   -21.91

   1.911 G    1.920 G   1.00 M   1.911000 G   -27.92   -14.92

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:06:45
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LTE Band 2 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844068 G   -32.37   -19.37

   1.849 G    1.850 G 150.00 k   1.849996 G   -38.26   -25.26

   1.850 G    1.865 G 100.00 k   1.850840 G    17.29   -12.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:54:42

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909190 G    18.27   -11.73

   1.910 G    1.911 G 150.00 k   1.910001 G   -38.39   -25.39

   1.911 G    1.920 G   1.00 M   1.915644 G   -30.11   -17.11

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:05:35

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848802 G   -26.54   -13.54

   1.849 G    1.850 G 150.00 k   1.849999 G   -32.85   -19.85

   1.850 G    1.865 G 100.00 k   1.859105 G    -0.90   -30.90

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  08:57:01

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.904315 G    -0.57   -30.57

   1.910 G    1.911 G 150.00 k   1.910022 G   -35.46   -22.46

   1.911 G    1.920 G   1.00 M   1.911117 G   -28.13   -15.13

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:07:54
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LTE Band 2 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.842223 G   -35.21   -22.21

   1.849 G    1.850 G 200.00 k   1.849994 G   -39.38   -26.38

   1.850 G    1.870 G 100.00 k   1.851080 G    19.54   -10.46

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  09:12:11

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.905 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908960 G    19.59   -10.41

   1.910 G    1.911 G 200.00 k   1.910003 G   -38.36   -25.36

   1.911 G    1.920 G   1.00 M   1.917615 G   -29.89   -16.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:23:05

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848883 G   -24.25   -11.25

   1.849 G    1.850 G 200.00 k   1.849943 G   -29.27   -16.27

   1.850 G    1.870 G 100.00 k   1.858980 G    -1.03   -31.03

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  09:14:31

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.905 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.902920 G    -0.64   -30.64

   1.910 G    1.911 G 200.00 k   1.910034 G   -33.63   -20.63

   1.911 G    1.920 G   1.00 M   1.911036 G   -27.84   -14.84

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:25:24
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LTE Band 2 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.842079 G   -35.51   -22.51

   1.849 G    1.850 G 200.00 k   1.849986 G   -40.56   -27.56

   1.850 G    1.870 G 100.00 k   1.851080 G    17.51   -12.49

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  09:13:21

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.905 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908980 G    18.62   -11.38

   1.910 G    1.911 G 200.00 k   1.910009 G   -41.03   -28.03

   1.911 G    1.920 G   1.00 M   1.917561 G   -31.06   -18.06

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:24:15

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848991 G   -26.20   -13.20

   1.849 G    1.850 G 200.00 k   1.849831 G   -31.02   -18.02

   1.850 G    1.870 G 100.00 k   1.863380 G    -1.94   -31.94

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 25.OCT.2014  09:15:41

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.905 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.900980 G    -1.95   -31.95

   1.910 G    1.911 G 200.00 k   1.910002 G   -34.82   -21.82

   1.911 G    1.920 G   1.00 M   1.911117 G   -28.53   -15.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 25.OCT.2014  09:26:34
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LTE Band 25 / 1.4MHz / QPSK 

 Highest Band Edge / 1RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.914774 G    19.56   -10.44

   1.915 G    1.916 G  20.00 k   1.915024 G   -26.79   -13.79

   1.916 G    1.925 G   1.00 M   1.916009 G   -20.92    -7.92

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  11:27:49

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.913914 G    10.77   -19.23

   1.915 G    1.916 G  20.00 k   1.915006 G   -30.88   -17.88

   1.916 G    1.925 G   1.00 M   1.916027 G   -27.97   -14.97

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  11:24:18
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LTE Band 25 / 1.4MHz / 16QAM 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.914748 G    18.51   -11.49

   1.915 G    1.916 G  20.00 k   1.915012 G   -28.24   -15.24

   1.916 G    1.925 G   1.00 M   1.916009 G   -22.46    -9.46
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LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  11:26:39

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.913960 G    10.08   -19.92

   1.915 G    1.916 G  20.00 k   1.915001 G   -32.39   -19.39

   1.916 G    1.925 G   1.00 M   1.916009 G   -30.66   -17.66
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LTE Band 25 / 3MHz / QPSK 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB
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SGL
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3DB

*1

AVG

Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.914784 G    19.09   -10.91

   1.915 G    1.916 G  30.00 k   1.915002 G   -25.36   -12.36

   1.916 G    1.925 G   1.00 M   1.917179 G   -20.17    -7.17
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Ref  30 dBm

Offset  12.2 dB
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Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.913695 G     7.05   -22.95

   1.915 G    1.916 G  30.00 k   1.915008 G   -31.43   -18.43

   1.916 G    1.925 G   1.00 M   1.916036 G   -24.80   -11.80

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  11:34:22



 

 SPORTON INTERNATIONAL INC. Page Number : A112 of A216  

TEL : 886-3-327-3456 Report Issued Date : Dec. 22, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : P7QVM-01T    

 

 

 FCC RF Test Report Report No. : FG492650B 

 

 

 

 

LTE Band 25 / 3MHz / 16QAM 

 Highest Band Edge /1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9185 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.914745 G    18.08   -11.92

   1.915 G    1.916 G  30.00 k   1.915012 G   -25.79   -12.79

   1.916 G    1.925 G   1.00 M   1.917125 G   -21.01    -8.01
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Ref  30 dBm

Offset  12.2 dB
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Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.912897 G     6.49   -23.51

   1.915 G    1.916 G  30.00 k   1.915024 G   -33.94   -20.94

   1.916 G    1.925 G   1.00 M   1.916063 G   -26.28   -13.28
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LTE Band 25 / 5MHz / QPSK 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB
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3DB
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AVG

Center 1.9175 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.914670 G    19.10   -10.90

   1.915 G    1.916 G  50.00 k   1.915001 G   -29.50   -16.50

   1.916 G    1.925 G   1.00 M   1.918736 G   -21.27    -8.27
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Ref  30 dBm

Offset  12.2 dB
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Center 1.9175 GHz Span 15 MHz1.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.910585 G     5.38   -24.62

   1.915 G    1.916 G  50.00 k   1.915006 G   -32.37   -19.37

   1.916 G    1.925 G   1.00 M   1.916018 G   -24.70   -11.70
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LTE Band 25 / 5MHz / 16QAM 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9175 GHz Span 15 MHz1.5 MHz/  

-60
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-40
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.914670 G    18.15   -11.85

   1.915 G    1.916 G  50.00 k   1.915006 G   -31.38   -18.38

   1.916 G    1.925 G   1.00 M   1.918853 G   -22.08    -9.08
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Ref  30 dBm

Offset  12.2 dB
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Center 1.9175 GHz Span 15 MHz1.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.910615 G     4.38   -25.62

   1.915 G    1.916 G  50.00 k   1.915018 G   -34.39   -21.39

   1.916 G    1.925 G   1.00 M   1.916081 G   -26.65   -13.65
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LTE Band 25 / 10MHz / QPSK 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM
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AVG

Center 1.915 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.914460 G    19.58   -10.42

   1.915 G    1.916 G 100.00 k   1.915008 G   -38.60   -25.60

   1.916 G    1.925 G   1.00 M   1.918736 G   -29.60   -16.60
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Date: 26.OCT.2014  11:53:40

Ref  30 dBm

Offset  12.2 dB
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Center 1.915 GHz Span 20 MHz2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.906700 G     2.37   -27.63

   1.915 G    1.916 G 100.00 k   1.915013 G   -35.26   -22.26

   1.916 G    1.925 G   1.00 M   1.916324 G   -29.19   -16.19
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LTE Band 25 / 10MHz / 16QAM 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.915 GHz Span 20 MHz2 MHz/  
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-40
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.914460 G    18.25   -11.75

   1.915 G    1.916 G 100.00 k   1.915015 G   -40.20   -27.20

   1.916 G    1.925 G   1.00 M   1.918682 G   -29.70   -16.70
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Ref  30 dBm

Offset  12.2 dB
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Center 1.915 GHz Span 20 MHz2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.909310 G     1.60   -28.40

   1.915 G    1.916 G 100.00 k   1.915004 G   -36.59   -23.59

   1.916 G    1.925 G   1.00 M   1.916081 G   -30.21   -17.21
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LTE Band 25 / 15MHz / QPSK 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM
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LVL

3DB

*1

AVG

Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.914220 G    19.31   -10.69

   1.915 G    1.916 G 150.00 k   1.915005 G   -35.79   -22.79

   1.916 G    1.925 G   1.00 M   1.920617 G   -36.84   -23.84
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LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  12:36:38

Ref  30 dBm

Offset  12.2 dB
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Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.908670 G     1.43   -28.57

   1.915 G    1.916 G 150.00 k   1.915086 G   -34.96   -21.96

   1.916 G    1.925 G   1.00 M   1.916027 G   -28.97   -15.97
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LTE Band 25 / 15MHz / 16QAM 

 Highest Band Edge / 1 RB  

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM
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AVG

Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.914175 G    18.82   -11.18

   1.915 G    1.916 G 150.00 k   1.915005 G   -36.71   -23.71

   1.916 G    1.925 G   1.00 M   1.920599 G   -36.97   -23.97
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Ref  30 dBm

Offset  12.2 dB
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Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.907230 G     0.14   -29.86

   1.915 G    1.916 G 150.00 k   1.915014 G   -36.54   -23.54

   1.916 G    1.925 G   1.00 M   1.916252 G   -30.26   -17.26
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LTE Band 25 / 20MHz / QPSK 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM
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Center 1.91 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.913960 G    19.21   -10.79

   1.915 G    1.916 G 200.00 k   1.915014 G   -39.15   -26.15

   1.916 G    1.925 G   1.00 M   1.922777 G   -38.92   -25.92
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Ref  30 dBm
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Center 1.91 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.906440 G     0.38   -29.62

   1.915 G    1.916 G 200.00 k   1.915012 G   -31.93   -18.93

   1.916 G    1.925 G   1.00 M   1.916279 G   -26.02   -13.02
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LTE Band 25 / 20MHz / 16QAM 

 Highest Band Edge / 1 RB 

 

 

 Highest Band Edge / Full RB 

 

 

  

Ref  30 dBm

Offset  12.2 dB
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Center 1.91 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.913940 G    18.23   -11.77

   1.915 G    1.916 G 200.00 k   1.915004 G   -40.52   -27.52

   1.916 G    1.925 G   1.00 M   1.922561 G   -39.00   -26.00
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SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.906120 G    -0.56   -30.56

   1.915 G    1.916 G 200.00 k   1.915099 G   -33.10   -20.10

   1.916 G    1.925 G   1.00 M   1.916054 G   -27.22   -14.22
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LTE Band 4 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge  / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.706 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708982 G   -22.34    -9.34

   1.709 G    1.710 G  20.00 k   1.709996 G   -27.74   -14.74

   1.710 G    1.712 G 100.00 k   1.710264 G    19.81   -10.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  08:56:09

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.759 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.754758 G    19.60   -10.40

   1.755 G    1.756 G  20.00 k   1.755638 G   -26.67   -13.67

   1.756 G    1.765 G   1.00 M   1.756027 G   -15.87    -2.87

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:07:02

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.706 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708973 G   -27.56   -14.56

   1.709 G    1.710 G  20.00 k   1.709992 G   -32.84   -19.84

   1.710 G    1.712 G 100.00 k   1.710598 G    11.22   -18.78

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  08:58:29

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.759 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.753954 G    10.71   -19.29

   1.755 G    1.756 G  20.00 k   1.755009 G   -30.44   -17.44

   1.756 G    1.765 G   1.00 M   1.756045 G   -30.57   -17.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:09:21
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LTE Band 4 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.706 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -23.63   -10.63

   1.709 G    1.710 G  20.00 k   1.709995 G   -30.70   -17.70

   1.710 G    1.712 G 100.00 k   1.710230 G    18.37   -11.63

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  08:57:19

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.759 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.754740 G    17.91   -12.09

   1.755 G    1.756 G  20.00 k   1.755635 G   -28.51   -15.51

   1.756 G    1.765 G   1.00 M   1.756045 G   -17.58    -4.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:08:11

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.706 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -30.16   -17.16

   1.709 G    1.710 G  20.00 k   1.709998 G   -34.48   -21.48

   1.710 G    1.712 G 100.00 k   1.710350 G    10.26   -19.74

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  08:59:38

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.759 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.754206 G     9.53   -20.47

   1.755 G    1.756 G  20.00 k   1.755003 G   -31.64   -18.64

   1.756 G    1.765 G   1.00 M   1.756000 G   -31.10   -18.10

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:10:31
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LTE Band 4 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7065 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.707812 G   -18.52    -5.52

   1.709 G    1.710 G  30.00 k   1.709999 G   -29.26   -16.26

   1.710 G    1.713 G 100.00 k   1.710240 G    19.97   -10.03

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:16:26

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7585 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.754766 G    19.72   -10.28

   1.755 G    1.756 G  30.00 k   1.755007 G   -29.60   -16.60

   1.756 G    1.765 G   1.00 M   1.757080 G   -16.67    -3.67

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:27:19

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7065 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -22.90    -9.90

   1.709 G    1.710 G  30.00 k   1.709997 G   -32.86   -19.86

   1.710 G    1.713 G 100.00 k   1.711752 G     7.18   -22.82

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:18:45

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7585 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.753716 G     6.58   -23.42

   1.755 G    1.756 G  30.00 k   1.755001 G   -31.50   -18.50

   1.756 G    1.765 G   1.00 M   1.756000 G   -25.45   -12.45

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:29:38
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LTE Band 4 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7065 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.707929 G   -20.32    -7.32

   1.709 G    1.710 G  30.00 k   1.709999 G   -31.28   -18.28

   1.710 G    1.713 G 100.00 k   1.710246 G    18.08   -11.92

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:17:35

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7585 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.754733 G    17.71   -12.29

   1.755 G    1.756 G  30.00 k   1.755006 G   -30.15   -17.15

   1.756 G    1.765 G   1.00 M   1.757314 G   -18.42    -5.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:28:29

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7065 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708964 G   -23.95   -10.95

   1.709 G    1.710 G  30.00 k   1.709994 G   -34.41   -21.41

   1.710 G    1.713 G 100.00 k   1.712538 G     6.14   -23.86

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:19:55

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7585 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.752963 G     5.79   -24.21

   1.755 G    1.756 G  30.00 k   1.755001 G   -32.61   -19.61

   1.756 G    1.765 G   1.00 M   1.756009 G   -25.28   -12.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:30:48
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LTE Band 4 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7075 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.705751 G   -18.39    -5.39

   1.709 G    1.710 G  50.00 k   1.709993 G   -31.82   -18.82

   1.710 G    1.715 G 100.00 k   1.710335 G    19.92   -10.08

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:35:09

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7575 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.754700 G    19.30   -10.70

   1.755 G    1.756 G  50.00 k   1.755008 G   -34.65   -21.65

   1.756 G    1.765 G   1.00 M   1.758970 G   -17.42    -4.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:46:08

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7075 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708973 G   -27.44   -14.44

   1.709 G    1.710 G  50.00 k   1.709999 G   -35.21   -22.21

   1.710 G    1.715 G 100.00 k   1.713295 G     4.88   -25.12

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:37:29

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7575 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.751920 G     4.40   -25.60

   1.755 G    1.756 G  50.00 k   1.755010 G   -33.28   -20.28

   1.756 G    1.765 G   1.00 M   1.756090 G   -25.20   -12.20

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:48:27
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LTE Band 4 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7075 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.706201 G   -20.74    -7.74

   1.709 G    1.710 G  50.00 k   1.709997 G   -33.46   -20.46

   1.710 G    1.715 G 100.00 k   1.710335 G    18.60   -11.40

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:36:19

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7575 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.754660 G    17.85   -12.15

   1.755 G    1.756 G  50.00 k   1.755001 G   -34.25   -21.25

   1.756 G    1.765 G   1.00 M   1.758790 G   -19.42    -6.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:47:17

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7075 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708982 G   -28.89   -15.89

   1.709 G    1.710 G  50.00 k   1.709972 G   -36.93   -23.93

   1.710 G    1.715 G 100.00 k   1.713610 G     3.83   -26.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:38:38

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7575 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.752720 G     3.40   -26.60

   1.755 G    1.756 G  50.00 k   1.755026 G   -34.68   -21.68

   1.756 G    1.765 G   1.00 M   1.756009 G   -25.90   -12.90

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  09:49:37
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LTE Band 4 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.71 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.701962 G   -18.95    -5.95

   1.709 G    1.710 G 100.00 k   1.709986 G   -39.31   -26.31

   1.710 G    1.720 G 100.00 k   1.710550 G    19.72   -10.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  09:53:58

Ref  30 dBm

Offset  12.1 dB
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Center 1.755 GHz Span 20 MHz2 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.754480 G    18.74   -11.26

   1.755 G    1.756 G 100.00 k   1.755004 G   -41.13   -28.13

   1.756 G    1.765 G   1.00 M   1.763047 G   -18.87    -5.87

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  10:04:52

Ref  30 dBm

Offset  12.1 dB
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Center 1.71 GHz Span 20 MHz2 MHz/  
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-30

-20
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708874 G   -28.98   -15.98

   1.709 G    1.710 G 100.00 k   1.709994 G   -35.08   -22.08

   1.710 G    1.720 G 100.00 k   1.715320 G     2.09   -27.91

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  09:56:17

Ref  30 dBm

Offset  12.1 dB
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Center 1.755 GHz Span 20 MHz2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.749720 G     1.63   -28.37

   1.755 G    1.756 G 100.00 k   1.755023 G   -33.57   -20.57

   1.756 G    1.765 G   1.00 M   1.756036 G   -26.78   -13.78
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LTE Band 4 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB
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 A 
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3DB

*1

AVG

Center 1.71 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.701512 G   -20.94    -7.94

   1.709 G    1.710 G 100.00 k   1.709998 G   -40.57   -27.57

   1.710 G    1.720 G 100.00 k   1.710590 G    18.03   -11.97

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  09:55:07

Ref  30 dBm

Offset  12.1 dB
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Center 1.755 GHz Span 20 MHz2 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.754460 G    17.51   -12.49

   1.755 G    1.756 G 100.00 k   1.755026 G   -41.39   -28.39

   1.756 G    1.765 G   1.00 M   1.763263 G   -20.71    -7.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  10:06:02

Ref  30 dBm

Offset  12.1 dB
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Center 1.71 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708982 G   -29.80   -16.80

   1.709 G    1.710 G 100.00 k   1.709999 G   -36.44   -23.44

   1.710 G    1.720 G 100.00 k   1.714440 G     0.89   -29.11

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  09:57:27

Ref  30 dBm
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Center 1.755 GHz Span 20 MHz2 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.749500 G     0.59   -29.41

   1.755 G    1.756 G 100.00 k   1.755008 G   -34.73   -21.73

   1.756 G    1.765 G   1.00 M   1.756000 G   -27.44   -14.44
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LTE Band 4 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB
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 A 
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3DB

*1

AVG

Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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-40
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.704095 G   -23.77   -10.77

   1.709 G    1.710 G 150.00 k   1.709999 G   -34.87   -21.87

   1.710 G    1.725 G 100.00 k   1.710840 G    19.81   -10.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  10:12:44

Ref  30 dBm

Offset  12.1 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.754235 G    19.12   -10.88

   1.755 G    1.756 G 150.00 k   1.755024 G   -37.66   -24.66

   1.756 G    1.765 G   1.00 M   1.760932 G   -23.44   -10.44

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  10:23:39

Ref  30 dBm

Offset  12.1 dB
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Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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0

10
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708784 G   -27.39   -14.39

   1.709 G    1.710 G 150.00 k   1.709999 G   -34.25   -21.25

   1.710 G    1.725 G 100.00 k   1.718430 G     0.66   -29.34

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  10:15:05

Ref  30 dBm

Offset  12.1 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.745490 G     0.30   -29.70

   1.755 G    1.756 G 150.00 k   1.755010 G   -34.39   -21.39

   1.756 G    1.765 G   1.00 M   1.756288 G   -28.76   -15.76
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LTE Band 4 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB
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3DB

*1

AVG

Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.704203 G   -24.65   -11.65

   1.709 G    1.710 G 150.00 k   1.709999 G   -38.78   -25.78

   1.710 G    1.725 G 100.00 k   1.710840 G    18.48   -11.52
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LIMIT CHECK   PASS
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Date: 26.OCT.2014  10:13:54

Ref  30 dBm

Offset  12.1 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.754190 G    18.25   -11.75

   1.755 G    1.756 G 150.00 k   1.755007 G   -37.64   -24.64

   1.756 G    1.765 G   1.00 M   1.761067 G   -24.24   -11.24
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Date: 26.OCT.2014  10:24:50

Ref  30 dBm

Offset  12.1 dB
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Center 1.7125 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708775 G   -28.62   -15.62

   1.709 G    1.710 G 150.00 k   1.709993 G   -35.45   -22.45

   1.710 G    1.725 G 100.00 k   1.718550 G    -0.62   -30.62
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LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  10:16:14

Ref  30 dBm

Offset  12.1 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.744065 G    -0.59   -30.59

   1.755 G    1.756 G 150.00 k   1.755042 G   -36.41   -23.41

   1.756 G    1.765 G   1.00 M   1.756342 G   -29.47   -16.47
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LTE Band 4 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB
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Center 1.715 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.701971 G   -24.48   -11.48

   1.709 G    1.710 G 200.00 k   1.709988 G   -39.21   -26.21

   1.710 G    1.730 G 100.00 k   1.711100 G    19.83   -10.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  10:31:31

Ref  30 dBm

Offset  12.1 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.753960 G    19.32   -10.68

   1.755 G    1.756 G 200.00 k   1.755024 G   -39.12   -26.12

   1.756 G    1.765 G   1.00 M   1.762597 G   -23.90   -10.90
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LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  10:42:27

Ref  30 dBm

Offset  12.1 dB
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Center 1.715 GHz Span 30 MHz3 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708973 G   -27.29   -14.29

   1.709 G    1.710 G 200.00 k   1.709979 G   -32.32   -19.32

   1.710 G    1.730 G 100.00 k   1.717940 G    -0.61   -30.61

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  10:33:51

Ref  30 dBm

Offset  12.1 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.743760 G    -0.88   -30.88

   1.755 G    1.756 G 200.00 k   1.755039 G   -32.57   -19.57

   1.756 G    1.765 G   1.00 M   1.756162 G   -27.69   -14.69
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LTE Band 4 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.1 dB

 

SPUEM

 A 
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LVL

3DB

*1

AVG

Center 1.715 GHz Span 30 MHz3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.702043 G   -25.54   -12.54

   1.709 G    1.710 G 200.00 k   1.709993 G   -40.88   -27.88

   1.710 G    1.730 G 100.00 k   1.711100 G    18.70   -11.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 26.OCT.2014  10:32:41

Ref  30 dBm

Offset  12.1 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.753960 G    17.96   -12.04

   1.755 G    1.756 G 200.00 k   1.755001 G   -41.34   -28.34

   1.756 G    1.765 G   1.00 M   1.762750 G   -25.05   -12.05

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.OCT.2014  10:43:37

Ref  30 dBm

Offset  12.1 dB
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Center 1.715 GHz Span 30 MHz3 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708937 G   -28.60   -15.60

   1.709 G    1.710 G 200.00 k   1.709964 G   -34.09   -21.09

   1.710 G    1.730 G 100.00 k   1.722620 G    -1.57   -31.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.OCT.2014  10:35:00

Ref  30 dBm

Offset  12.1 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.743880 G    -1.99   -31.99

   1.755 G    1.756 G 200.00 k   1.755006 G   -34.43   -21.43

   1.756 G    1.765 G   1.00 M   1.756045 G   -28.82   -15.82

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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